pepartmentof State Pollutant Discharge Elimination System

Environmental

conservation  (SPDES) DISCHARGE PERMIT

NEW
YORK
STATE

SIC Code: 4952 NAICS Code:|221320 SPDES Number: NY0110281
Discharge Class (CL): 07 DEC Number: 3-1350-00059/00001
Toxic Class (TX): T Effective Date (EDP): EDP
Major-Sub Drainage Basin: |13 - 01 Expiration Date (ExDP): |ExDP
Water Index Number: H-136-6 ltem No.: 862 - 444

Modification Dates (EDPM):
Compact Area: -

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. ' 1251 et.seq.)

PERMITTEE NAME AND ADDRESS

Name: Village of Rhinebeck Attention: Gary Bassett,
[...]
(ECL § 17-0826-a), Publicly Owned Treatment Works (POTWs) are required to notify DEC and Department of Health
within two hours of discovery of an untreated or partially treated sewage discharge and to notify the public and adjoining
municipalities within four hours of discovery. Information regarding reporting and other requirements of this program
may be found on the DEC’s website. In addition, POTWs are required to provide a five-day incident report and
supplemental information to the DEC in accordance with Part 750-2.7(d) by utilizing the Division of Water Report of
Noncompliance Event form unless waived by DEC on a case-by-case basis.

Schedule of Additional Submittals:

The permittee shall submit the following information to the Regional Water Engineer and to the Bureau of Water
Permits, unless otherwise instructed:



https://www.dec.ny.gov/chemical/8461.html

SPDES Number: NY0110281
Page 13 of 14 v.1.27

SCHEDULE OF ADDITIONAL SUBMITTALS

Outfall(s) Required Action Due Date

001 EMERGING CONTAMINANT SHORT-TERM MONITORING PROGRAM EDP + 18
The permittee shall collect grab samples of both the influent and effluent from the months
facility’s treatment system(s) associated with the identified outfall for Per-and
Polyfluoroalkyl Substances (PFAS) and 1,4-Dioxane (1,4-D), unless permittee
receives written notification from the DEC during this time that sampling can be
discontinued. Samples must be analyzed utilizing EPA draft analytical method 1633
and EPA Method 8270D SIM or 8270E SIM, respectively. The samples must
represent normal discharge conditions and treatment operations and shall be
obtained on a quarterly basis for at least 4 consecutive quarters, unless written
notification from the DEC indicates otherwise.

The results shall be reported through the “Emerging Contaminants Survey for

POTWSs” found at: https://www.dec.ny.gov/chemical/127939.html.

The permittee shall initiate track down of potential sources by completing the Within 90
“Emerging Contaminants Investigation Checklist for POTWSs” available at the above | days of DEC
link. written
The DEC may periodically request updates or additional monitoring to check notification
progress on track down investigations. Elements of the checklist may be used as

permit conditions in future permit modifications.

001 ANNUAL FLOW CERTIFICATION February
The permittee shall submit an Annual Flow Certification form each year in DMR
accordance with 750-2.9(C)(4). The form shall be attached to the February DMR or | (March 28™)
submitted through nForm.

001 SHORT-TERM HIGH-INTENSITY MONITORING PROGRAM EDP + 2
The permittee shall collect 10 samples representative of normal discharge months
conditions and treatment operations over 2 months for Nitrite (as N) and Total Zinc
parameters. The permittee shall use approved EPA analytical method with the
lowest possible detection limit as promulgated under 40CFR Part 136 for the
determination of the concentrations of parameters listed. The permittee shall
submit a summary of the results.

001 MERCURY - CONDITIONAL EXCLUSION CERTIFICATION 8/1/2023, and
Permittee must submit a mercury conditional exclusion certification every five years | every 5 years
in order to maintain MMP Type IV status. As part of the certification the permittee thereafter
will be required to sample the effluent and measure <12 ng/L.

001 MERCURY MINIMIZATION PLAN Maintained
The permittee must complete and maintain onsite an annual mercury minimization Onsite
status report in accordance with the requirements of this permit. EDP + 12

months,
annually
thereafter

Unless noted otherwise, the above actions are one-time requirements.

Monitoring and analysis shall be conducted using sufficiently sensitive test procedures approved under 40 CFR Part
136, unless other test procedures have been specified in this permit.

More frequent monitoring of the discharge(s), monitoring point(s), or waters of the State than required by the pemit,
where analysis is performed by a certified laboratory or where such analysis is not required to be performed by a
certified laboratory, shall be included in the calculations and recording of the data on the corresponding DMRs.

Calculations which require averaging of measurements shall utilize an arithmetic mean unless otherwise specified in

this permit.


https://gcc02.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.dec.ny.gov%2Fchemical%2F127939.html&data=05%7C01%7CSara.Latessa%40dec.ny.gov%7Cea77f297027e4abf861808db763e1f4f%7Cf46cb8ea79004d108ceb80e8c1c81ee7%7C0%7C0%7C638233781403397611%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=76v6e%2FcKFCfZjqWEGaRRJ9VFFjngvpOfPbrHEHliv2M%3D&reserved=0

SPDES Number: NY0110281
Page 14 of 14 v.1.27

Unless otherwise specified, all information recorded on the DMRs shall be based upon measurements and sampling
carried out during the most recently completed reporting period.

Any laboratory test or sample analysis required by this permitfor which the State Commissioner of Health issues
certificates of approval pursuant to section 502 of the Public Health Law shall be conducted by a laboratory which
has been issued a certificate of approval. Inquiries regarding laboratory certification should be directed to the New
York State Department of Health, Environmental Laboratory Accreditation Program.



Permittee: Village of Rhinebeck Date: April 30, 2024 v.1.21

Facility: Rhinebeck-V Wastewater Treatment Plant Permit Writer: H. Joe Fung

SPDES Number: NY0110281 Water Quality Reviewer: Edward Schneider
USEPA Non-Major/Class 07 Municipal Full Technical Review

SPDES Permit Fact Sheet
Village of Rhinebeck
Rhinebeck-V Wastewater

Treatment Plant
NY0110281

Department of
Environmental
Conservation

NEW
YORK
STATE

PAGE 1 OF 20



Permittee: Village of Rhinebeck Date: April 30, 2024 v.1.21

Facility: Rhinebeck-V Wastewater Treatment Plant Permit Writer: H. Joe Fung

SPDES Number: NY0110281 Water Quality Reviewer: Edward Schneider
USEPA Non-Major/Class 07 Municipal Full Technical Review

Contents
Summary of Permit Changes. .......... oo e e e eeeees

AdMINISTrative HISTOIY ... .ot
Facility INfOrmMation ..........ooooii e e e e e
SIEE OVEIVIEW ...ttt e e e oo e e e e e e e e e e e e e e eeeeeeeeeesbenbennnn s
ENfOrcement HIStOIY ........veiieiie e e e e e e e e e e e e e e e e eeeeeaaeees
Existing Effluent QUalItY .......cooonrn et e
Receiving Water INformation..............iii oot e e e e
Impaired Waterbody INfOrmMation............... e
Critical Receiving Water Data & MiXiNg ZONE..........ciiiiiiiiiiieiie et
Permit REQUIFEMENTS. .. ... oot e e e et b e e et e e e eaaans
Whole Effluent ToxicCity (WET) TeSHNG........uuiiiiiie et
N a1 o = o3 & Lo 1o TSP
AN (T =T o= o =14 T o
Discharge Notification Act ReqQUIreMENtS..........oooiiiiiiiiiiii e

Schedule(s) of COMPIANCE ........ooiiee e e e e eeaanes
Emerging Contaminant Monitoring ...
Schedule(s) of Additional Submittals ..o
OUTFALL AND RECEIVING WATER SUMMARY TABLE........ccootiiiiiiiiiiiee e
POLLUTANT SUMMARY TABLE ...ttt e e e e e e e e e
L@ TU = L0 PP PRSPPI
Appendix: Regulatory and Technical Basis of Permit Authorizations................cccciiiiiniiiinni.
Regulatory REFEIENCES ........ . i e e
Ouffall and Receiving Water Information...............ccccooiiiiiiii e,
Existing Effluent QUalIty ............ueeeee e
Permit REQUINEIMENTS ... ettt e e e e e eeaaes

PAGE 2 OF 20



Permittee: Village of Rhinebeck Date: April 30, 2024 v.1.21

Facility: Rhinebeck-V Wastewater Treatment Plant Permit Writer: H. Joe Fung

SPDES Number: NY0110281 Water Quality Reviewer: Edward Schneider
USEPA Non-Major/Class 07 Municipal Full Technical Review

Summary of Permit Changes

A State Pollutant Discharge Elimination System (SPDES) EBPS permit renewal with changes
requested by the permittee has been drafted for the Rhinebeck-V Wastewater Treatment Plant.
The changes to the permit are summarized below:

Updated permit format, definitions, and general conditions

Updated facility address

Updated toxic class from non-toxic to toxic for the inclusion of Total Thallium parameter
Added daily maximum effluent Temperature monitoring for informational purposes
consistent with 6 NYCRR 750-1.13(a)

Updated effluent limit for parameter of CBODs to BODs consistent with ISEL in TOGS
1.3.1B

Reduced the number of significant figures of the BODsand TSS mass loading limits to two
to be consistent with ISEL in TOGS 1.3.1B

Reduced limit for summer Ammonia (as N) from June 1stto October 31st from 1.6 to 1.2
mg/L according to the calculated WQBEL

Added monthly average effluent Total Phosphorus (as P) monitoring for informationa
purposes consistent with TOGS 1.3.6

Added a Total Thallium effluent limitation according to the calculated WQBEL because
the one-time effluent sampling reported in the NY-2A application indicates a reasonable
potential to cause or contribute to a WQS violation

Added Mercury Minimization Program (MMP) - Type IV requirements consistent with
TOGS 1.3.10

Added a Schedule of Compliance for attainment of final effluentlimits at Outfall 001 for
BODs, Ammonia (as N), and Total Thallium

Updated the process flow diagram

Updated address for the Regional Water Engineer

Added a Schedule of Additional Submittals which includes a requirement for emerging
contaminant monitoring

This fact sheet summarizes the information used to determine the effluent limitations
(limits) and other conditions contained in the permit. General background information
including the regulatory basis for the effluentlimitations and other conditions are in the
Appendix linked throughout this fact sheet.

Administrative History
3/1/2008 The last full technical review was performed and the SPDES permit became

effective with a new five-year term and expiration date of 11/5/2013. The 2008
permit has formed the basis of this permit.

The permit was administratively renewed in 2013, 2018 and again in 2023. The
current permit administrative renewal is effective until 2/29/2028.

3/6/2023 The Village of Rhinebeck submitted arequest to modify the permit to replace and

upgrade treatment units at the end of their design life.

3/1/2023 The Village of Rhinebeck submitted a NY-2A permit application.

The Notice of Complete Application, published in the Environmental Notice Bulletin and
newspapers, contains information on the public notice process.

PAGE 3 OF 20


https://www.dec.ny.gov/enb/enb.html

Permittee: Village of Rhinebeck Date: April 30, 2024 v.1.21

Facility: Rhinebeck-V Wastewater Treatment Plant Permit Writer: H. Joe Fung

SPDES Number: NY0110281 Water Quality Reviewer: Edward Schneider
USEPA Non-Major/Class 07 Municipal Full Technical Review

Facility Information

This facility is a publicly owned treatment works that receives flow from domestic users, with
effluent consisting of treated sanitary sewage. The collection systemconsists of separate sewers.
The facility does not have any significant industrial users (SIUs).

The current 0.260 MGD treatment plant consists of:
e Preliminary Treatment: Screening, Comminutor
e Secondary Treatment: Activated Sludge, Final Clarifier
e Tertiary Treatment: Sand Filtration, Effluent Re-oxygenation
e Disinfection: Ultraviolet

Sludge is pressed and hauled.

The primary outfall (Outfall 001) is 3.00 ft wide x 2.0 ft deep x 7.5 ftlong channel discharge to
waterbody at bank.

The facility is planning the following upgrades/improvements:
New Mechanical Screen

Upgrades to the Oxidation Ditch and Clarifiers system
Upgrades to the Sand Filters

Instrumentation upgrades

Electrical upgrades

Pump Station back up power and alarms

Sewer rehabilitation

Site Overview

{ Rhinebeck Kill,
Class C

PAGE 4 OF 20



Permittee: Village of Rhinebeck Date: April 30, 2024 v.1.21

Facility: Rhinebeck-V Wastewater Treatment Plant Permit Writer: H. Joe Fung

SPDES Number: NY0110281 Water Quality Reviewer: Edward Schneider
USEPA Non-Major/Class 07 Municipal Full Technical Review

Bt i e R

i A =
\ _ \
SLUDGE
RECIRCULATION
AR LFT
4 +
EA PLANT
CASCADE
EA PLANT DUAL MEDIA Uy EFFLUENT
EA AERATOR | CLARFIER | FLTRATION i DISINFECTION B B = | QUTFALL #001
TANK e
1
4
HEADWORKS
INFLUENT - (EAR SCREEN, -» SPIIE:'IF-II:lEJENgOX
COMMlNUTDR) f
RECIRCULATION
Iy SCREW PUMPS
1
OXIDATION
OXIDATION PLANT DUAL
OXDATION - PLANT - MEDIA -
GLARIFIERS FILTRATION
TANK
¢4
$
SLUDGE SLUBGE
HOLDING = | FILTER PRESS | = Cg:‘éﬁ%‘;‘ﬂf‘-
TANK (DEWATERING)
EXISTING PRGCESS FLOW DIAGRAM

Enforcement History
Compliance and enforcement information can be found on the EPA’s Enforcement and
Compliance History Online (ECHO) website.

Existing Effluent Quality

The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The
existing effluent quality was determined from Discharge Monitoring Reports and the application
submitted by the permittee for the period 2/1/2019 to 7/31/2023. Appendix Link

Receiving Water Information
The facility discharges via the following outfalls:

Outfall No. | SIC Code Wastewater Type Receiving Water

PAGE 5 OF 20


https://echo.epa.gov/
https://echo.epa.gov/

Date: April 30, 2024 v.1.21

Permittee: Village of Rhinebeck
Facility: Rhinebeck-V Wastewater Treatment Plant Permit Writer: H. Joe Fung
SPDES Number: NY0110281 Water Quality Reviewer: Edward Schneider
USEPA Non-Major/Class 07 Municipal Full Technical Review

Rhinebeck Kill, Class C

4952 Treated Sanitary Sewage

001

Reach Description: The segment of Rhinebeck Kill at the point of discharge is tributary to an
unnamed pond (H-136-P 441) approximately 2 miles downstreamof the discharge and part of the

lake watershed.

Rhinebeck

PAGE 6 OF 20



Permittee: Village of Rhinebeck Date: April 30, 2024 v.1.21

Facility: Rhinebeck-V Wastewater Treatment Plant Permit Writer: H. Joe Fung

SPDES Number: NY0110281 Water Quality Reviewer: Edward Schneider
USEPA Non-Major/Class 07 Municipal Full Technical Review

See the Outfall and Receiving Water Summary Table and Appendix for additional information.

Impaired Waterbody Information

The Rhinebeck Kill and tribs segment (PWL No. 1301-0210) is not listed on the 2018 New York
State Section 303(d) List of Impaired/TMDL Waters, and therefore, there are no applicable
wasteload allocations (WLAs) for this discharge.

Critical Receiving Water Data & Mixing Zone

The low flow condition for the Rhinebeck Kill was obtained from a drainage basin ratio analysis
with USGS gage station 01372020, Landsman Kill near Rhinecliff. The 7Q10 flow and drainage
area at the gage were found from the USGS/NYSDEC Bulletin 74, 1979. The 1Q10 flow was
estimated as half the 7Q10 and the 30Q10 flow was estimated as 1.2 x 7Q10.

Gage Name: Landsman Kill Near Rhinecliff

Gage ID: 01372020

Drainage Area at Gage (mi?): 22.7

Drainage Area at Facility (mi?): 8.1

7Q10 Flow at Gage (CFS): 0.2 Source: Bulletin 74
Calculated 7Q10 Flow at Facility (CFS): 0.071
Estimated 1Q10 (CFS): 0.035

Estimated 30Q10 (CFS): 0.085

Outfal Acute Dilution Chronic Dilution Human, Aesthetic,
rlleoa Ratio Ratio Wildlife Dilution Ratio Basis
' A(A) A(C) (HEW)
_ _ _ TOGS 1.3.1
001 1:1 1:1 1:1 ISEL Limits

The 7Q10 low-flow condition of the Rhinebeck Kill was found to be 0.071 CFS. Consistent with
TOGS 1.3.1, intermittent stream effluent limits apply for flows <0.1 CFS, and the water quality
standards will be applied as end-of-pipe limitations with no mixing or dilution.

Critical receiving water data are listed in the Pollutant Summary Table at the end of this fact sheet.
Appendix Link

Permit Requirements

The technology based effluent limitations (TBELs), water quality-based effluent limitations
(WQBELSs), Existing Effluent Quality and a discussion of the selected effluent limitation for each
pollutant present in the discharge are provided in the Pollutant Summary Table.

Whole Effluent Toxicity (WET) Testing
None of the seven criteria that are indicative of potential toxicity are applicable to this facility;
therefore, WET testing is not included in the permit. Appendix Link

Anti-backsliding
The limitations contained in the permit are at least as stringent as the previous permit limits and